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REPLACEMENT PARTS

SERVICE NOTE:

Ref. Part Ref, Part
. Description No. No. Description
No. No pt pt N
1 930~05-991-3515 Crank Handle, Incl: 34 952-01-041-3985 Pointer
2 901-04-190-0201 5/16-18 X 5/16" Set Screw 35 904-10-161-3878 Clamp Collar
3 901-04-150-0256 Gib Adjustment Screw 36 928-05-001-4134 Spring Washer
4 904-07-011-5711 Fiber Washer 37 902-09-040-5916 Cap Nut
5 928-01-021-4125 Coil Spring 38 901-07-261-3246 Stud
6 Cannot Furnish Front Knife Guard, Incl: 39 Cannot Furnish Handle Spacer
7 Cannot Furnish Guard Pivot Pin 40 931-01-011-4091 Knob
8 928-02-151-4137 Spring 41 37-808 Cutter Ass'y., Incl: (See A)
9 905-05-040-2146 Cotter Pin 42 37-659 Set of 3 Knives
10 Cannot Furnish Adj. Screw Nut 43 901-09-070-6120 Lock Screws
11 Cannot Furnish Adj. Screw Sleeve 44 418-03-060-0001 Rear Bearing Housing
12 904-10-131-3873 Table Clamp Collar 45 418-03-004-0001 Knife Lock Bar
13 901-07-251~3243 Table Clamp Stud 46 418-03-060-0002 Front Bearing Housing
14 951-02-011-3982 Dept. of Cut Scale 47 920-08-020-5336 Ball Bearing
15 Cannot Furnish Table Adj. Screw w/Collar 48 920-08-020~5337 Ball Bearing
16 Cannot Furnish Fence Body 49 418-03-052-0002 Gib
17 931-03-011-4097 Hand Knob 50 Cannot Furnish Pulley Guard, Incl:
18 418-03-395-0001 Fence Segment, Incl: 51 931-02~-031-3532 Knob
19 901-09-020-6142 Stop Screw 52 901-07-261-3245 Stud
20 951-02-011-3980 Tilt Scale 53 951-01-010-7802 Pointer
21 901-04-410-4561 1/4-28 X 1/4" Hdless Set Screw 54 901-04-150-0206 5/16-18 X 5/16" Set Screw
22 901-06-450-2250 Drive Screw 55 901-02-010~0561 #10~32 X 3/8" Rd, Hd, Screw
23 418-03-384~-0001 Cross Slide Ass'y., Incl: 56 901-01-060-0653 3/8=24 X 5/8" Hex Hd. Screw
24 418-03-055-0001  Guide 57 Cannot Furnish Clamp Screw
25 418-03-088-0001 Stop 58 901-03-010-0784 3/8-16 X 1-1/4" Fil Hd. Screw \__ /
" 26 905-01-010-2707 5/32 X 1/2" Roll Pin 59 904-01-010-1609 13/64" Washer
27 905-01-010-6745 3/16 X 1-7/8" Roll Pin 60 927-03-010-2662 3/16 Sq. X 5/16" Key
28 901-04-190~0253 1/4-28 X 1/4" Set Screw 61 41-033 Cutterbead Pulley, Incl:
29 Cannot Furnish Clamp Bolt w/Plate 62 901-04-190-0201 Set Screw
30 418-03-105-0001 Clamp Sleeve 63 Cannot Furnish Base
31 931-04-991-5912 Clamp Socket *ok 37-522 5/16" Open End Wrench
32 902-01-201-2577 Clamp Nut
33 904-01-031-2935 Clamp Washer *k NOT SHOWN

A - Cutterhead Repairs: Special tools are required to remove and replace ball bearings on the Cutterhead,
When bearings or cutter need replacement, order a complete new Cutterhead Assembly No. 37-808,
or return the old one for repair at:

Rockwell International

P. O, Box 1508

1200 Gloster Street

Tupelo, MS 38801
Attn: Customer Service



